



Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		862031T 1	ALTERNATOR ASSEMBLY (65 Am	1	(Use W/ 62 MM Pulley)	
1		863077T 1	ALTERNATOR ASSEMBLY (65 Am	1	(Use W/ 50MM Pulley)(SN-0L6780	
2	11	40021 2	NUT	2		
3		807750T	BRACE	1		
4	10	98261	SCREW (3/8-16 X 3/4 IN.)	1		
5	13	35048	LOCKWASHER (3/8 IN.)	1		
6	10	40001134	SCREW	1		
7		862051T	BRACKET -Alternator/Power Steerir	1		
8		862058T	BRACE -Alternator	1		
9	16	862615	STUD (3/8-16 X 2-1/4 IN.)	3		
10	11	32219	NUT (3/8-16)	3		
11	10	828213	SCREW (5/16-18 X 1-1/2 IN.)	2		
13	12	57792	WASHER	2		
14		818380T	BUSHING	2		
15		807757T	PULLEY (3 IN. Dia.)	1		
16	11	859135	NUT (7/16-20)	2		
17		807753T 1	BRACKET - Idler	1		
18	11	32219	NUT (3/8-16)	3		
19	10	816601	SCREW (7/16-20 X 1-1/2 IN.)	1		
20		807767T	IDLER BRACKET	1		
21	10	98261	SCREW (3/8-16 x 3/4 IN.)	1		
22	11	29250	NUT (5/16-24)	1		
23	43	818381 2	PINION STUD	1		
24	12	20084	WASHER	1		
25		807757T	PULLEY	1	(3 IN. DIA.)	
25		864625T	PULLEY	1	(4-1/4 IN. DIA.)	
26	57	807755 4	BELT -Serpentine	1	(Use W/62 MM Pulley)	
26	57	863876 5	BELT -Serpentine	1	(Use W/50 MM Pulley)	